Parts list /Liste de piéces

Model Number/Numéro de modéle

701168

ROUGH CUT MOWER 44" 15HP LIFAN ENGINE
DEBROUSSAILLEUSE 44" MOTEUR LIFAN 15CV

Additional information/Information additionnel

Electric diagram/Diagramme électrique
Option
701190 HARNESS EXTENSION KIT FOR UV
ENSEMBLE D'EXTENSION DU HARNAIS POUR VU 701190

Please read the operator’s manual carefully and make sure you understand the instruc-
See bookmarks on the left. tions before using the machine or proceeding with any repairs.

SVP bien lire le manuel de I'opérateur et s’assurer de comprendre les instructions avant

Voir signet a gauche.
d’utiliser la machine ou de procéder avec toute reparation.




NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST
Débrousailleuse 44" 15hp #701168
Rough cutter 44" 15hp #701168




NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST
Débrousailleuse 44" 15hp #701168
Rough cutter 44" 15hp #701168
REF. ENGLISH DESCRIPTION DESCRIPTION FRANCAISE | QTY. |PART#
1 Rough cutter assembly Débrousailleuse assemblé 1 501688
2 Control box assembly Boite de contrdle assemble 1 501677
3 Rear hitch bar Barre d'attache arriere 1 108223
4 Pull bar Barre de tire 1 111076
5 Top link Lien supérieur 1 107356
6 Hitch Attache 1 106130
7 Battery hold down Fixation de batterie 1 111112
8 Sleeve Douille 4 107486
9 Sleeve Douille 1 108559
10 |Sleeve Douille 1 108224
11 Pin with hair pin 4mm Goupille avec goupille a ressort 4mm 1 106736
12 | Battery hook Crochet pour batterie 2 111094
13 | Spacer .41x.27x.38" Espaceur .41x.27x.38" 2 103368
14 | Support bracket Fixation du support 2 103068
15 | Box support Support de la boite 1 104756
16 | Hook-it cable ties Attache cable auto-grippante 2 104408
17 | Hex. bolt 1/4" n.c. x 3/4" GR5 Boulon hex. 1/4" n.c. x 3/4" GR5 4 |O/L (300NC.5P_1-4x3-4)
18 |Hex. bolt 1/4" n.c. x 1 1/2" GR5 Boulon hex. 1/4" n.c. x 1 1/2" GR5 2 |O/L (300NC.5P_1-4x1-1-2)
19 | Hex. bolt 3/8" n.c. x 3" GR5 Boulon hex. 3/8" n.c. x 3" GR5 2 |O/L (300NC.5P_3-8x3)
20 |Hex. bolt 1/2" n.c. x 3 1/2" GR5 Boulon hex. 1/2" n.c. x 3 1/2" GR5 1 |O/L (300NC.5P_1-2x3-1-2)
21 |Hex. bolt 5/8" n.c. x 3 1/2" GR5 Boulon hex 5/8" n.c. x 3 1/2" GR5 3 |O/L (300NC.5P_5-8x3-1-2)
22 |Flange nut 1/4" n.c. Ecrou a bride 1/4" n.c. 2 O/L (334NC.P_1-4)
23 |Nylon Insert lock Nut 1/4" n.c. Ecrou & garniture de nylon 1/4" n.c. 6 |O/L (335NC.P_1-4)
24 | Nylon Insert Lock Nut 3/8" n.c. Ecrou & garniture de nylon 3/8" n.c. 2 O/L (335NC.P_3-8)
25 | Nylon Insert lock Nut 1/2" n.c. Ecrou a garniture de nylon 1/2" n.c. 1 O/L (335NC.P_1-2)
26 Nylon Insert lock Nut 5/8" n.c. Ecrou a garniture de nylon 5/8" n.c. 3 O/L (335NC.P_5-8)
27 |Flat washer 1/4" hole Rondelle plate 1/4" trou 4 |O/L (360.P_1-4T)
28 |Flat washer 5/16" hole Rondelle plate 5/16" trou 2 O/L (360.P_5-16T)
29 |Flat washer 1/2" hole Rondelle plate 1/2" trou 2 O/L (360.P_1-2T)
30 Berco decal Décalque Berco 1 109705
31 Made in Canada decal Décalque Fabriqué au Canada 1 REF.
32 | Serial number Numéro de série 1 REF.

O/L = Obtain Locally / Obtenir localement
Part numbers starting with 500XXX are not available for sale, however, separate parts are available for sale individually.
Les numéros 500xxx ne sont pas disponibles pour la vente. Au besoin, veuillez commander les numéros de piéces séparément.



NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST
Débrousailleuse assemblé #501688
Rough cutter assembly #501688




NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST
Débrousailleuse assemblé #501688
Rough cutter assembly #501688
REF. ENGLISH DESCRIPTION DESCRIPTION FRANCAISE | QTY. |PART#
1 Frame and engine assembly Chassis et moteur assemble 1 501687
2 Electric clutch 1" GT2.75 Embrayage électrique 1" GT2.75 1 111025
3 Clutch spacer Espaceur d'embrayage 1 111130
4 Wire Assembly Fil Assemble 1 106548
5 Clutch support Support d'embrayage 1 106277
6 MXV5-870 Belt Courroie MXV5-870 1 111093
7 |Belt cover #111110 w/Safety decal | Sarde courroie #111110alDecalque |4 1444450
7.1 |Belt cover Garde courroie 1 111110
7.2 | Decal danger belts Decalque danger courroies 1 105128
8 |Guard #109772 with safety decal | Sarde #109772 avec décalque de 1 |100773
8.1 |Guard Garde 1 109772
8.2 |Decal Maintenance Décalque Maintenance 1 108556
9 Front hitch bar #111077 w/ safety Barre d'attache avant #111077 a/ 1 111258
decal dec. de séc.
9.1 | Front hitch bar Barre d'attache avant 1 111077
9.2 | Decal warning / crush hazard 322?;%gﬁ1ae¥]?r'tissement / nsque 1 110297
10 | Cover #111108 wi/Safety decal Couvercle #111108 a/Décalque de 1 |111146
10.1 |Cover Couvercle 1 111108
10.2 |Decal danger belts Decalque danger courroies 1 105128
10.3 | Decal fuel recommandations Ea?r%ilﬁaun? recommandations 1 108261
11 Wheel assembly Roue assemblée 2 107275
12 |Manual canister Boite a manuel 1 106165
13 | Hex. bolt 1/4" n.c. x 1/2" GR5 Boulon hex. 1/4" n.c. x 1/2" GR5 2 |O/L (300NC.5P_1-4x1-2)
14 | Hex. bolt 1/4" n.c. x 3/4" GR5 Boulon hex. 1/4" n.c. x 3/4" GR5 3 |O/L (300NC.5P_1-4x3-4)
15 | Hex. bolt 5/16" n.c. x 1" GR5 Boulon hex. 516" n.c. x 1" GR5 8 |O/L (300NC.5P_5-16x1)
16 | Hex. bolt 3/8" n.c. x 1 1/4" GR5 Boulon hex. 3/8" n.c. x 1 1/4" GR5 4  |O/L (300NC.5P_3-8x1-1-4)
17 | Hex. bolt 3/8" n.f. x 1 1/2" GR5 Boulon hex. 3/8" n.f. x 1 1/2" GR5 1 O/L (300NF.5P_3-8x1-1-2)
18 Nylon Insert lock Nut 1/4" n.c. Ecrou a garniture de nylon 1/4" n.c. 3 O/L (335NC.P_1-4)
19 | Nylon Insert lock Nut 5/16" n.c. GRS | E&rou @ gamiture de nylon 516" n.c. | 7 o/ (335NC.P_5-16)
20 |Nylon Insert Lock Nut 3/8" n.c. Ecrou a garniture de nylon 3/8" n.c. 4  |0O/L (335NC.P_3-8)
21 Flat washer 1/4" hole Rondelle plate 1/4" trou 3 O/L (360.P_1-4T)
22 Flat washer 5/16" hole Rondelle plate 5/16" trou 8 O/L (360.P_5-16T)
23 Lock washer 1/4" Rondelle de blocage 1/4" 2 O/L (362.P_1-4)
24 Lock washer 5/16" Rondelle de blocage 5/16" 2 O/L (362.P_5-16)
25 |Lock washer 3/8" Rondelle de blocage 3/8" 1 O/L (362.P_3-8)
26 | Cotter pin 3/16" x 1-1/2" Goupille fendue 3/16" x 1-1/2" 2 |O/L (375.P_3-16X1-1-2)
R i = e R s

O/L = Obtain Locally / Obtenir localement
Part numbers starting with 500XXX are not available for sale, however, separate parts are available for sale individually.
Les numéros 500xxx ne sont pas disponibles pour la vente. Au besoin, veuillez commander les numéros de piéces séparément.



NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST
Boite de controle assemblé #501677
Control box assembly #501677

@

)




NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST
Boite de contréle assemblé #501677
Control box assembly #501677
REF. ENGLISH DESCRIPTION DESCRIPTION FRANCAISE | QTY. [PART#
1 Control box bottom Fond de la boite de controle 1 111118
2 Control box cover # 111119 with Couvercle de boite de controle # 1 111226
decal 111119 a / décalque

3 Switch Guard (Yellow) Garde du Commutateur (Jaune) 1 111086

4 Control box wire assembly Fil assemblé de la boite de contréle 1 111053

5 Emergency switch with lanyard Interrupteur d'urgence avec cordon 1 107472

6 Warning light Avertisseur lumineux 1 107456

7 Emergency switch Interrupteur d'urgence 1 105726

8 Rubber boot Capuchon de caoutchouc 1 106129

9 Switch Commutateur 1 106182

10 Metal screw P.H. #8 x 3/8" Vis a métal P.H. #8 x 3/8" 4 O/L (400.P_8x3-8)
1 Pop-rivet 1/8" x 3/16" no.AD-43BS Rivet pop 1/8" x 3/16" no.AD-43BS 4 O/L (415_1-8x3-16)

O/L = Obtain Locally / Obtenir localement
Part numbers starting with 500XXX are not available for sale, however, separate parts are available for sale individually.
Les numéros 500xxx ne sont pas disponibles pour la vente. Au besoin, veuillez commander les numéros de piéces séparément.



NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST

Chassis et moteur assemblé #501687
Frame and engine assembly #501687




NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST
Chassis et moteur assemblée #501687
Frame and engine assembly #501687
REF. ENGLISH DESCRIPTION DESCRIPTION FRANCAISE | QTY. |PART#
1 Frame and stump jumper assembly | Chéassis et saute obstacle assemblé 1 501686
2 Engine assembly Moteur assemblé 1 501679
3 Power wire assembly Fil assemblé de I'alimentation 1 111054
4 Front motor mount #111109 w/Safety | Supp. de moteur avant #111109 1 111151
decal a/Decalque de séc.
4.1 |Front motor mount Support de moteur avant 1 111109
4.2 |Decal miniature danger belts Decalque miniature danger courroies 1 105996
5 Safe start module Module de démarrage 1 108681
6 Wire clamp Serre-fils 1 108259
7 Rubber gromet Oeillet de caoutchouc 1 106081
8 Hex. bolt 1/4" n.c. x 1 1/2" GR5 Boulon hex. 1/4" n.c. x 1 1/2" GR5 2 |O/L (300NC.5P_1-4x1-1-2)
9 Hex. bolt 5/16" n.c. x 1" GR5 Boulon hex. 5/16" n.c. x 1" GR5 14 |O/L (300NC.5P_5-16x1)
10 | Nylon Insert lock Nut 1/4" n.c. Ecrou & gamiture de nylon 1/4" n.c. 2 O/L (335NC.P_1-4)
11 | Nylon Insert lock Nut 5/16" n.c. GRS | E¢ou @ gamiture de nylon S167n.c. | g o/ (335NC.P_5-16)
Nylon insert locknut #8 x 32 (thin) Ecrou a garni. de nylon #8 x 32
12 1GR2 (mince) GR2 5 |O/L (336NC.P_#8x32)
13 | Flat washer #8 hole Rondelle plate #8 trou 3 O/L (360.P_#8T)
14 Flat washer 5/16" hole Rondelle plate 5/16" trou 20 |O/L (360.P_5-16T)
15 |Lock washer 5/16" Rondelle de blocage 5/16" 10 |O/L (362.P_5-16)
16 g}afhine screw Pan head no.8 x 32 x g}zumécanique atéte Pan no.8 x 32 x 5 OIL (395NC.P_#8x32x3-4)
17 Tie wrap 8" (black), 50lbs, Weather & | Attache de nylon 8" (noir) ,50lbs, 1 OIL (426-8)
UV-Resistant nylon 6.6 Weather & UV-Resistant nylon 6.6

O/L = Obtain Locally / Obtenir localement
Part numbers starting with 500XXX are not available for sale, however, separate parts are available for sale individually.

Les numéros 500xxx ne sont pas disponibles pour la vente. Au besoin, veuillez commander les numéros de piéces séparément.




Chassis et saute obstacle assemblé #501686
Frame and stump jumper assembly #501686

NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST




NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST
Chassis et saute obstacle assemblé #501686
Frame and stump jumper assembly #501686
REF. ENGLISH DESCRIPTION DESCRIPTION FRANCAISE | QTY. |PART#
1 Drive frame assembly Chassis d'entrainement assemblé 1 501683
2 Right wheel lock assembly Barrure de roue droite assemblé 1 501684
3 Left wheel lock assembly Barrure de roue gauche assemblé 1 501685
4 Blades assembly Lame assemblées 1 501689
5 |44" Frame #111034 w/Security decal | CIaSSiS 44" #111034 a/Décalque de | 4 1944145
5.1 |44" Frame Chassis 44" 1 111034
5.2 |Decal danger belts Decalque danger courroies 1 105128
5.3 |Decal pinch point Décalque point de pincement 2 105946
54 |Mower projection decal Decalque projection tondeuse 4 |107584
5.5 |General message mower decal Décalque tondeuse message général 2 107585
5.6 |Decal No Step Decalque Ne pas marcher 1 108301
6 Hub assembly Moyeu assemblé 1 109764
7 V pulley Poulie en V 1 104774
8 Right Wheel adjustment Ajustement de roue droite 1 111132
9 Left Wheel adjustment Ajustement de roue gauche 1 111133
10 |Pin Goupille 2 111136
11 Plate Plague 1 108315
12 |UHMW @ 1.75 Washer Rondelle UHMW @ 1.75 4 111135
13 | Battery support Support de batterie 1 111121
14 | Left Support plate Plaque de support gauche 1 111078
15 Right support plate Plaque de support droite 1 111079
16 | Wheel guard Garde de roue 2 111104
17 | Clutch spacer Espaceur d'embrayage 1 106616
18 | Special flat washer Rondelle plate spéciale 1 106338
19  |Bushing Coussinet 2 106435
20 |Flat washer Rondelle plate 2 106444
21 Packaging fixture Fixation d'emballage 2 111152
22 | Packaging fixture (Square) Fixation d'emballage (Equerre) 2 111153
23 | Rubber guard Garde en caoutchouc 1 107342
24 | Flap fixture Fixation de rabat 1 107343

O/L = Obtain Locally / Obtenir localement
Part numbers starting with 500XXX are not available for sale, however, separate parts are available for sale individually.

Les numéros 500xxx ne sont pas disponibles pour la vente. Au besoin, veuillez commander les numéros de piéces séparément.




NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST
Chassis et saute obstacle assemblé #501686
Frame and stump jumper assembly #501686
REF. ENGLISH DESCRIPTION DESCRIPTION FRANCAISE | QTY. |PART#
25 |Hex. bolt 5/16" n.c. x 1" GR5 Boulon hex. 5/16" n.c. x 1" GR5 9  |O/L (300NC.5P_5-16x1)
26  |Hex. bolt 3/8" n.c. x 1 1/4" GR5 Boulon hex. 3/8" n.c. x 1 1/4" GR5 8 |O/L (300NC.5P_3-8x1-1-4)
27  |Hex. bolt 3/8" n.c. x 2" GR5 Boulon hex. 3/8" n.c. x 2" GR5 2  |O/L (300NC.5P_3-8x2)
28  |Hex. bolt 1/2" nf. x 2" GR8 Boulon hex 1/2" n.f. x 2" GR8 4  |O/L (300NF.8P_1-2x2)
29 |Hex. bolt 1" n.c. x 8" GR5 Boulon hex. 1" n.c. x 8" GR5 1 O/L (300NC.5P_1x8)
30 |Carriage bolt 1/4" n.c. x5/8" GRs | Boulon a carrosserie 1/4"n.c. x 58" | 5 o/ (320NC.5P_1-4x5-8)
31 |Carriage bolt 5/16" n.c.x 1" GRS |goson @ carrosserie 516 n.c.x 1% 1 49 o/ (320NC.5P_5-16x1)
32 |Carriage bolt 3/8" n.c. x 1" GR5 o%aon a carrosserie 3/8" n.c. x 1 2 |o/L (320NC.5P_3-8x1)
33 | Nylon Insert lock Nut 1/4" n.c. Ecrou a garniture de nylon 1/4" n.c. 2 O/L (335NC.P_1-4)
34  |Nylon Insert lock Nut 5/16" n.c. GR5 Egg” a gamiture de nylon 5/16" n.c. | 49 o/ (335NC.P_5-16)
35 | Nylon Insert Lock Nut 3/8" n.c. Ecrou a garniture de nylon 3/8" n.c. 12 |O/L (335NC.P_3-8)
36 |Nylon Insert lock Nut 3/4" n.c. Ecrou a garniture de nylon 3/4" n.c. 2 O/L (335NC.P_3-4)
37 |Nylon insert lock nut 1" n.c Ecrou a garniture de nylon 1" n.c 1 O/L (335NC.P_1)
38 | Nylon insert lock nut 1/2" n.f. GR8 E‘gg” a gamiture de nylon 1/2" n.f. 4 |O/L (335NF.8P_1-2)
39 |Flat washer 7/16" hole Rondelle plate 7/16" trou 2 |0/ (360.P_7-16T)
O/L = Obtain Locally / Obtenir localement

Part numbers starting with 500XXX are not available for sale, however, separate parts are available for sale individually.

Les numéros 500xxx ne sont pas disponibles pour la vente. Au besoin, veuillez commander les numéros de piéces séparément.




NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST
Moteur assemblé #501679
Engine assembly #501679
REF. ENGLISH DESCRIPTION DESCRIPTION FRANCAISE | QTY. |PART#

1 Lifan KP 420E Motor Moteur Lifan KP 420E 1 111024

2 Battery wire (Black 10") Fil de la batterie (Noir 10") 1 111074

3 Battery wire (Red 10") Fil de la batterie (Rouge 10") 1 111075

4 Engine support Support de moteur 1 111080

5 Hex. bolt 3/8" n.c. x 1 3/4" GR5 Boulon hex. 3/8" n.c. x 1 3/4" GR5 4 |O/L (300NC.5P_3-8x1-3-4)

6  |Hex. bolt M8 x 1.25 x 20 GR8.8 Boulon hex. M8 x 1.25 x 20 GR8.8 4 |370.8.8P_M8x1.25%20)

7 Nylon Insert Lock Nut 3/8" n.c. Ecrou a garniture de nylon 3/8" n.c. 4  |O/L (335NC.P_3-8)

8 Flat washer 7/16" hole Rondelle plate 7/16" trou 8 O/L (360.P_7-16T)

O/L = Obtain Locally / Obtenir localement
Part numbers starting with 500XXX are not available for sale, however, separate parts are available for sale individually.
Les numéros 500xxx ne sont pas disponibles pour la vente. Au besoin, veuillez commander les numéros de piéces séparément.



NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST
Chassis d'entrainement assemblé #501683
Drive frame assembly #501683




NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST
Chassis d'entrainement assemblé #501683
Drive frame assembly #501683
REF. ENGLISH DESCRIPTION DESCRIPTION FRANCAISE | QTY. |PART#
1 Drive frame Chassis d'entrainement 1 111124
2 Tensioner Tensionneur 1 111127
3 V-Pulley Poulieen V 2 102766
4 Sleeve Douille 1 111128
5 Sleeve Douille 1 111131
6 Spring Ressort 1 102592
7 Eye bolt Boulon a oeillet 1 102087
8 Hex. bolt 1/2" n.c. x 3" GR5 Boulon hex. 1/2" n.c. x 3" GR5 1 O/L (300NC.5P_1-2x3)
9 |Carriage bolt 3/8" n.c. x 13/4" GR5 | BQuon a carrosserie 3/8"n.c. x13/4 | 5 o/ (320NC.5P_3-8x1-3-4)
10 | Carriage bolt 5/16" n.c. x 1 3/4" GRS | Sou1oN & carrosserie 57167 n.c. x 1 1 |O/L (320NC.5P_5-16x1-3-4)
11 Flange nut 5/16" n.c. Ecrou a bride 5/16" n.c. 1 O/L (334NC.P_5-16)
12 | Nylon Insert lock Nut 5/16" n.c. GR5 | gio! @ garniture de nylon Sf16Tn.c. 14 o/ (335NC.P_5-16)
13 | Nylon Insert Lock Nut 3/8" n.c. Ecrou a garniture de nylon 3/8" n.c. 2 O/L (335NC.P_3-8)
14 |Nylon Insert lock Nut 1/2" n.c. Ecrou a garniture de nylon 1/2" n.c. 1 O/L (335NC.P_1-2)
16 | Flat washer 5/16" hole Rondelle plate 5/16" trou 1 O/L (360.P_5-16T)
16 |Flat washer 7/16" hole Rondelle plate 7/16" trou 2 O/L (360.P_7-16T)
17 Grease fitting 1/4" n.f. Graisseur 1/4" n.f. 1 O/L (370.Z_1-4-NF)

O/L = Obtain Locally / Obtenir localement
Part numbers starting with 500XXX are not available for sale, however, separate parts are available for sale individually.

Les numéros 500xxx ne sont pas disponibles pour la vente. Au besoin, veuillez commander les numéros de piéces séparément.




NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST
Barrure de roue droite assemblé #501684
Right wheel lock assembly #501684

REF. ENGLISH DESCRIPTION DESCRIPTION FRANCAISE | QTY. |PART#
1 Left adjustement lock Barrure d'ajustement gauche 1 111142
2 Pin Goupille 1 110375
3 Spring Ressort 1 110381
4 |Roll pin 3/16" x 2-1/2" Goupille roulée 3/16" x 2-1/2" 1 |O/L (377.N_3-16x2-1-2)

O/L = Obtain Locally / Obtenir localement
Part numbers starting with 500XXX are not available for sale, however, separate parts are available for sale individually.
Les numéros 500xxx ne sont pas disponibles pour la vente. Au besoin, veuillez commander les numéros de piéces séparément.



NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST
Barrure de roue gauche assemblé #501685
Left wheel lock assembly #501685

REF. ENGLISH DESCRIPTION DESCRIPTION FRANCAISE | QTY. |PART#
1 Right adjustment lock Barrure d'ajustement droite 1 111143
2 Pin Goupille 1 110375
3 Spring Ressort 1 110381
4 Roll pin 3/16" x 2-1/2" Goupille roulée 3/16" x 2-1/2" 1 O/L (377.N_3-16x2-1-2)

O/L = Obtain Locally / Obtenir localement
Part numbers starting with 500XXX are not available for sale, however, separate parts are available for sale individually.
Les numéros 500xxx ne sont pas disponibles pour la vente. Au besoin, veuillez commander les numéros de piéces séparément.



NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST
Lame assemblées #501689
Blades assembly #501689
REF. ENGLISH DESCRIPTION DESCRIPTION FRANCAISE | QTY. PART#
1 Round stump jumper Saute obstacle rond 1 111147
2 Cutter blade 15.75" x 3" Lame 15.75" x 3" 2  [111107
3 Blade shim Espaceur de lame 2 111154
4 Cutter blade bolt Boulon pour lame de coupe 2 107515
5 |Hex.nut11/8" nf. (thin) GR8 Ecrou hex. 1 1/8" n.f. (mince) GR8 2 |O/L (331NF.8P_1_1-8)
6 Lock washer 1 1/8" Rondelle de blocage 1 1/8" 2 |O/L (362.P_11-8)
7 | Cotter pin 3/16" x 2" Goupille fendue 3/16" x 2" 2 |O/L (375.P_3-16X2)

O/L = Obtain Locally / Obtenir localement
Part numbers starting with 500XXX are not available for sale, however, separate parts are available for sale individually.
Les numéros 500xxx ne sont pas disponibles pour la vente. Au besoin, veuillez commander les numéros de piéces séparément.



NOMENCLATURE ET LISTE DES PIECES / PARTS BREAKDOWN & PART LIST
Ens. d'extension VU / Débrousailleuse 44" #701190
UV extension kit / Rough cutter 44" #701190

REF. ENGLISH DESCRIPTION DESCRIPTION FRANCAISE | QTY. [PART#
1 Wire assembly Fil assemblé 1 111191

O/L = Obtain Locally / Obtenir localement
Part numbers starting with 500XXX are not available for sale, however, separate parts are available for sale individually.
Les numéros 500xxx ne sont pas disponibles pour la vente. Au besoin, veuillez commander les numéros de piéces séparément.

Rev. SUPERVISED BY: 701 1 90

DRAWN : OB oae: 03/26/25 MODIFIED BY: FILE: 70119 SHEET1/3



SPECIFICATIONS

Specifications
Model number 701168
Total length 121.5”
Width 57.25”
Height 34.25”
Weight (approx.) 500 Ibs
Power 15 cv
Weight on the hitch 40 Ibs
ball (approx.)

CENTER OF MASS

81 3/4"




	701168
	501688
	501677
	501687
	501686
	501679
	501683
	501684
	501685
	501689
	Untitled
	701190 UV Extension VU

